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Starting Group 

 

ITEM PART NUMBER DESCRIPTION & SPECIFICATION QTY NOTE 

1 ML43035001 Operation Panel Sticker 1  

2 ML43035002 4*12 tapping screw 4   

3 ML43035003 Metal operation panel 1  

4 ML43035004 Isolation column  5 Plastic+screw 

5 ML4300510 Control panel  1  

6 ML43035006 Handle  1  

7 ML43035007 M5 cap 1  

8 ML43035008 M5 Screw stem 1   

9 ML43035009 Angle adjuster 1   

10 ML43035010 8*20 screw+copper bushing 1   
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11 ML43035011 6*12 screw 8   

12 ML43035012 Handle back cover 1   

13 ML43035013 Cable 1   

14 ML43035014 Copper  1  

15 ML430b015 Tube of handle 1  

16 ML43035016 Back protection 1  

17 ML43035017 6*40 screw 4   

18 ML43035018 Front protection 1   

19 ML43035019  Rubber spacer 1   

19-1 ML430350191 Plastic plugging 1  

19-2 ML430350192 Screw 1  

19-3 ML430350193 Square gear 1  

19-4 ML430350194 Spring  1  

19-5 ML430350195 Spacer 1  

20 ML43035020 Handle connector 1  

21 ML43035021 Adjusting gear  2  

22 ML43035022 Big gear 1  
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Recovery Tank 

 

ITEM PART NUMBER DESCRIPTION & SPECIFICATION QTY NOTE 

23 ML430023 Cover of recovery tank  1  

24 ML430024 Sealing ring 1   

25 ML430025 screw 4  

26 ML430026 Rubber gasket  1  

27 ML430027 Head of floating ball 1  

28 ML430028 Screw  2  

29 ML430029 Clamp  1  

30 ML430030 floating ball unit 1  

31 ML430031 Rubber Spacer  1  

32 ML430032 LOGO 2  

33 ML430033 Recovery tank 1  
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34 ML430034 screws 2  

35 ML430035 Hose clamp 1  

36 ML430036 Vacuum hose  1  

37 ML430037 Small Hose clamp 1  

38 ML430038 Drain hose 1  
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Vacuum Motor 

 

ITEM PART NUMBER DESCRIPTION & SPECIFICATION QTY NOTE 

39 ML430039 Gasket  1  

40 ML430040 Soundproof sponge big 1   

41 ML430041 Spiral M8 3  

42 ML430042 Soundproof sponge small 1  

43 ML430043  Ribbon  1  

44 ML430044 Lid of cleaning tank inlet 1  

45 ML430045 Screws M6 2  

46 ML430046 Chain 1  

47 ML430047 Filter net  1  
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48 ML430b48 Vacuum motor  1 24V 550W 

49 ML430049 Rubber buffer  3  

50 ML430050 Lift cord support metal 1  

51 ML430051 Cleaning tank 1  

51-2 ML430051-2 Water valve 1  

51-3 ML430051-3 Water faucet  1  

51-4 ML430051-4 Cleaning tank piston 1  
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Chassis 

 

ITEM PART NUMBER DESCRIPTION & SPECIFICATION QTY NOTE 

52 ML430052 Screw M6 1  

53 ML430053 Front Crashproof wheel 1   

54 ML430054 Universal wheel 1  

55 ML430055 Chassis  1  

56 ML430056 Behind Walk Wheel  2  

57 ML430057 Screw M8 2  

58 ML430058 Cover of walking wheel 2  

59 ML430059 Elbow  1 copper 

60 ML430060 Base of Cleaning water filter  1  

61 ML430061 Screw 2  

62 ML430062 Filter net  1  

63 ML430063 Filter transparent cover  1  

70, 71, 73 
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64 ML430064 Copper joint  1  

65 ML430065 Screws M6*30 3  

66 ML430066 Lifting cord 1 Stainless steel 

66-1 ML430066-1 Nut  1  

66-2 ML430066-2 Nut 1  

66-3 ML430066-3 Nut 1  

67 ML430067 Lifting arm 1  

68 ML430068 Lifting knob  1  

69 ML430069 Board support  1  

70 ML430070 Fuze box base 1  

71 ML430071 Screw M5 2  

72 ML430072 Fuze 1  

73 ML430073 Fuze box cover 1  

74 ML430074 controller 1  

75 ML430075 Screw  2  

76 ML430076 Charging port  1  

77 ML430077 Screw  2  

78 ML430078 Knob  4  

79 ML430079 Electric part cover 1  

79-1 ML102011 Solenoid Value  1  

79-2 ML102012 hose of solenoid valve and solution tank  2  

79-3 ML430b79-3  1  

K7 ML430K7 Fuze box 1  
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Brush Motor and Squeegee 

 

ITEM PART NUMBER DESCRIPTION & SPECIFICATION QTY NOTE 

80 ML430b080 Brush motor  1  

81 ML430081 Support of brush motor  1   

82 ML430082 Screws  4  

84 ML430084 Plastic connector of squeegee 1 1 Plastic  

85 ML430085 Screw m8 4  

86 ML430086 Brush support arm 1  

87 ML430087 Arms of squeegee 2   

88 ML430088 Squeegee bracket  1   

89 ML430089 Front batten 1 Stainless steel 

90 ML430090 Front rubber   1  

91 ML430091 Crashproof wheel  2  

92 ML430092 Screws  M5 2  
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93 ML430093 Rubber spacer  1  

94 ML430094 Squeegee elbow 1  

95 ML430095 Screws 3  

96 ML430096 Walking wheel of squeegee 3  

97 ML430097 Knob  2  

98 ML430098 Rear rubber  1  

99 ML430099 Butterfly knob 8  

100 ML430100 Rear batten 1 Stainless steel 

102 ML430102 Brush  1  

102-1 ML430102-1 Pad driver 1  

103 ML430103 Brush cover 1 Plastic  

104 ML430104 Skirt brush  1  

105 ML430105 M6 screws  8  

106 ML430106 Spacer plastic  8  

107 ML430107 M5 screws  3  

108 ML430108 Flange  1  

109 ML430109 Plastic connector of squeegee 2  1 Plastic  

110 ML430110 Flat key 1  

111 ML430111 Screws m8 1  

84+109 ML430K12    
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Brush  

 

ITEM PART NUMBER DESCRIPTION & 

SPECIFICATION 

QTY NOTE 

112 ML430112 Helmet  4  

113 ML430113 Screws M8 4   

114 ML430114  Cord of battery 1  

115 ML430115 Cord of battery 1  

 

116 

ML430116 Battery 12V*2PCS 2 Gel 52AH*2PCS 

116 ML430116 Battery 24V*1PCS 1 Lithium battery 

50AH*1PCS 
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